
SERVICE GUIDE

J. & M. Mfg. Co., Inc.
284 Railroad Street - P.O. Box 547

Fort Recovery, OH 45846
Ph: (419) 375-2376  Fax: (419) 375-2708

www.jm-inc.com

Re
v. 

4.
26

.2
01

8

2:
1 

B
as

ke
t 

A
da

pt
er



General InformationParts List (4-Hole Flange Bearing)

# Description Part. No. Qty
1 1-1/4”-12 Z Gr5 Hex Jam Nut JM0002158 2
2 1/2”-13 Gr5 Z SF Hex Nut JM0002153 16
3 1-1/4” Zinc Finish Lock Washer JM0001530 2
4 1/2”-13 x 1-1/4” Gr5 Z Hex Bolt JM0001513 8
5 1/2”-13 x 1” Gr2 Z Carriage Bolt JM0044618 8
6 Adapter Plate JM0021208 2
7 1-1/4”-12 x 3-1/4” Gr5 Z Hex Bolt JM0001529 2
8 Adapter Kit for ONE Basket JM0046146 1
* Crazy Leg Washer JM0001446 2

Note: Bearings are not 
included in Adapter Kit

*Optional

The “Crazy Leg 
Washer” is only 
necessary if there 
is not enough 
space between 
the bearing and 
the adapter plate.



Parts List (GBGI Bearing)

# Description Part. No. Qty
1 3/4”-16 Gr8 Z Hex Nut JM0041245 2
2 1/2”-13 Gr5 Z SF Hex Nut JM0002153 16
3 Crazy Leg Washer JM0001446 2
4 1/2”-13 x 1-1/4” Gr5 Z Hex Bolt JM0001513 8
5 1/2”-13 X 1-1/4” Gr2 Z Round Head Slotted Screws JM0048201 8
6 Adapter Plate JM0021208 2
7 Flange Washer JM0041325 2
8 3/4”-16 x 4” GR8 Hex Cap Srew Z & Y JM0048203 1

Note: Bearings are not 
included in Adapter Kit

21 3 4 5 6 7 2 8

*Optional

The “Crazy Leg 
Washer” is only 
necessary if there 
is not enough 
space between 
the bearing and 
the adapter plate.


